SERIAL NUMBER: Q/ ﬂé COOK DATE:O‘Z 7
MOLD SIZE BY PO

ORDER DATE 260/ T4 SHIP DATE:
FOR:T)/&/[I)}U J) deket”

size 45 X 3425 TYPE_X, psS
THREAD OTHER Ztzsr 4% WIP
MATRIX (H)_ = B& | WEIGHT
MATRIX (S) - (67(/ / WEIGHT
BINDER_/M 0335 23 WEIGHT
aLank_ £ S FEQ) To_Thy
BILLET Tuse_ Thelr
WELD__QL MPI;(é_U MPI PICJ(ZL BRAZE
THREAD GAGE STAND OFF
FINAL DIAMOND GRIND SIZE
LENGTH TO WELD 27"
FINISHED PIC TAKEN BY ﬁt CRATED BY ‘@9_ pate: O ),
International domestic
SHORT BIT & TOOL CO
GARLAND TX 75042

972-205-1011
shortbits@gmail.com



= Certificate of Conformance
Serial Number Size Type Steel or Matrix Shar k Diameter Bore
| asxams | s | Mamx | il il
ﬁ'ﬁ
Component Material Vender Lot or Heat Number
Blank | 8620 |  Rw a0
Hard Powder WC SURFACE 36881
Soft Capping Powder W2 SURFACE 36701
Tool Joint
MIG Weld
Tubing
|

Inspection
p}gmond Grinding To Size
WeldMPl . Lt e
Thread Gaging

Signed By: ?%

date: ;o/zg/w&[




SURFACE

L ENGINEERING Surface Engineering Powders
“ Wear Resistance Specialists .
Certified Material Test Report

‘ompany Short Bits _ P.O.#: Vickie
\lloy Type: PWMPO10 Size: 80/325 , Mesh: 80/325 Micron: 180/45um
Yescription MATRIX POWDER H . Quantity: 50lbs

specification N/A Type/Class: N/A

{eat Number SE-36881
Actual: ) . Nominal: X

“hemical Analysis

The data contained herein were obtained from samples considered to be representative of the products in the subject shipment and are believed to be
reliable. All operations performed comply with the material specification and the purchase order.

em Concentrations (Weight Percent)

Al: B: Be: C: 5.63 Co: Cr: Cu: |
Fe: 0.16
Mn: Mo: N2: ~ Nb: Ni: 2.03 02: P: i s
Si: Ta: Ti: V: W: Wc: TAO:
Oth: Fc;0.03 Analytical Process(es):
Sampling Procedure / Spec: ASTM B215-10 Powder Mesh / Spec: ASTM B214-07-2011
Hall Flow / Spec: ASTM B213-13 Apparent Density / Spec: ASTM B212-13
Physical Properties
Material Hardness  Scale: vIRc: N/A L HB: " Hv: [ Hk:
Hall Flow N/A Sec./50g Apparent Density: 7.5 g/cm3
Particle Size Distribution: iz rons(um)/U.S. Siev esh
180/80: 4,45 150/100: _ 125/120: 14.25 106/140:
90/170: 13.50 75/200: | 63/230: Bal 53/270:
45/325: 16.45 38/400: 34.45 ] 32/450: 25/500:
20/635: 15/800: ‘ +10: +5:

Other:

Surface Engineering Alloy Company hereby certifies the above listed material meets all requirements of the above listed specifications in addition to the

confirmation that during the manufacturing process, testing, and inspection, the product was completely void of contact with the element Mercury or any of its
compounds. In addition, this certification validates that all test results and operations performed by Surface Engineering Alloy Company, or its subcontractors
are in compliance with the material specification and the specific applicable material requirements of ASME SFA 5.21, of ASME Section II. The requirements ©

Federal Law, Title 18, Chapter 47apply to this order and to subtier suppliers.

SM-1000-CERT-P Rev A 4/18/2023 "c’»’d*”/é// 8/5/2024
Reporting Officer Date
2895 46th Ave North Michael Russell

St. Petersburg, FL
Main Office: 727.528.7998
www.surfaceengineering.com



Surface Engineering Powders
Certified Material Test Report

T SURFACE
. L,ENGINEERING
“ Wear Rosléinnce Specialists

Company P.O.#: |
Alloy Type: CTPM001 Size: 80/325 Mesh: 80/325 Micron:-180/+45um
Description Crystalli.ne Tungsten Powder Quantity: .
Specification N/A o - 1ype/Li1ass: N/A B :
Heat Number SE-36701 .
Chemical Analysis Actual: X Nominal: |

e R s ot e b oo S S Bum mmemtt o oS amieanonh e A Haa E s B T AL EaRasandd e

reliable. Al operations performed comply with the material specification and the purchase order.

once (Weight Percent)
Al: B: Be: C: 0.006 Co: Cr: Cu: 1
k Fe: 0.0011 |

Mn: Mo: 0.007 N2 Nb: Ni: 02: 0.015 P: ! &

si: Ta: Ti: v W: 999  We TAO: 003
Oth: Analytical Process(es):

Powder Mesh / Spec: ASTM B214-07-2011

Sampling Procedure / Spec: A‘SI’M B215-10
Apparent Density / Spec: ASTM B212-13

Hall Flow / Spec: ASTM B213-13

rilysital Fiupeues

Material Hardness  Scale: ¥IRc: NA  _HB: [ Hv: CIHk:

Hall Flow 10 Sec./50g Apparent Density: 8.16 g/cm3

Particle Size Distribution:  Size Microns(um)/U.S. Sieve (mesh) 1
180/80: 0.1 150/100: 125/120: 106/140:
90/170: 75/200: 49.9 63/230: 0.00 53/270:
45/325: 41.2 38/400: 8.7 32/450: 25/500:
20/635: 15/800: - +10: . +5

Other:

Surface Engineering Alloy Company hereby certifies the above listed material meets all requirements of the above listed spedifications In addition to the
ranfirmatian that dirnn the mannfachirinn nencace tactinn and inenactinn the neadiiet wac ramaletely vnid of rontact with the element Merrirv or anv of 1
compounds. In addition, this certification validates that all test resuits and operations performed by Surface Engineering Alioy Company, or its subcontractor
are in compliance with the material specification and the specific appficabie material requirements of ASME SFA 5.21, of ASME Section 11. The requirements «
Federal Law, Title 18, Chapter 47apply to this order and to subtier suppliers.

9/16/2024

Nt
-

SM-1000-CERT-P Rev A 4/18/2023

~re .

2895 46th Ave North
St. Petersburg, FL

Main Office: 727.528.7998
www.surfaceengineering.com
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THE NON FERROUS SPECIALISTS SINCE 1856

330 Balmont Avenue, Brooklyn, NY 11207-4000 U.S.A
tel:+1.718.342.4900 fax:+1.718.342.0175

Certificate of Analysis

Customer Order No:

Customer ID:

Customer Name:

Sales Order No:

Item No: 4483D Virgin Grade Binder Alloy

Shape:1/2" x 1/2" x 3/4" Tumbled Sheared Pcs.

335231
cu 47.29
MN 24 43
NI 20.20
ZN 7.75
B A1
S 14
FE .03
PB <.05
SN <02

BELMONT METALS, INC.

Nasir Naseer

............................

QC Administrator

June 26, 20?4
VERBAL-VICKIE
snonlrc

Short Bits & Taol

481 LZ




[ASiL. CELIK
SANAYI ve TICARET A.S.
http:rwww.asilcelik.com.tr
<< @g& KALITE BELGESI
<> A b oo munimon  WABS KR
Dokiiman No | D t Number Tarih | Date s.rnmm
1410430 08.10.2014 1
Miigtori /Customer Migtori Sip. No/ Yout\ Order No Slp.NoJ Our Order No. Belge Norm/Document Norm Sip. HlLan 1 Order (Kg)
COMMERCIAL METALS COMPANY 59421[ 1111407974 EN 10204/2.1 m
Kaiite / Quatity et 1 Dimension | Gm No.l Heat No. Agsrivk / Weight (Kg) AdﬂJNL_mbw of pleces
AIS) 8620 Y/Rd 4.50 " 143480 91128 Lbs | 87
Matzeme / Product
Onaylayan »éku By
gmm:&‘w»mm.mm ‘ Subutay | GIN

Gellk Yapen Metodu / Steeimaking Process : MMIJAF.MFMILF.VWG’:MNIW l
Pota Kimyasal Analizi Ladie Chemical Composition (%) | I
L Sl _ M P S O Mo N Al Cu Sn V

V) 26 79 009 020 51 20 54 026 20 011 011 ]
Sertlegebificik | End Quench Test  JI46 inch (HRC) | ,

1 2 3 4 $ 8 7 8 9 10|11 12 13 14 15 18 18 20 22 24 26 28 0 3R |

464540332929252‘2323’&21212120201018!!‘0171010'5

Mokanik Ozeliikier | Mechanical Properties , l
Sertik |
Hardness !
197 HB |
Tane BOyOkiOg0

Grain Size Ezmae Oram
(ASTME-112) Reducton Ratio
7-8 Ingot | 20111

D Lo
‘ai'ﬂ '35 ’i:‘?‘\v
A 4

%)

Mo

% 100 ULTRASONIC TESTED ACC TO ASTM AJES AND THE RESULTS WERE OK

% 100 MXLUP CONTROLLED 8 SURFACE CRACK TESTED

FREE FROM RADIOACTIVITY & FREE FROM MERCURY NO WELD ﬂlPAlﬂ PERFORMED
COUNTRY OF ORIGIN - TURKEY

3210 ALY

PR mattuacdd

|
mmwmmmmmmmmmmmr&zsmmmwmmr L
Santral [ Central Satnaima / Pyrchasing i Sabs / Domastic Sales X
Tol, - +90224 280 61 00 +90224 230?61 20 +90 262 781 60 00 +90 262 781 60 00
Faks - +90 224 260 62 00 +002242806130 +90 262 781 60 05 262 7816005
Fabrika fHead Offce & Plan Soub Orpeni San 001 13 Sov o3 areco  YarwDaes - Buyik Mikeletr Verg D

Gamig Koyt Mevii 16800 Ochangazi / BURSA SekerpmarKOGAEL] Vergl No 0860052518  Ticaret Sicil: 1
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